
NOTE: Read these Installation Instructions thoroughly before beginning the installation process. Retain
these Installation Instructions for future reference.

Arctic Cat® Wildcat
Installation Instructions - Accessory Kit

Form No. 0453-874

Front Lower A-Arm Guard Kit 
(p/n 1436-663)

Application: Wildcat
Kit includes:

p/n QTY DESCRIPTION
0541-879 1 Left-Side A-Arm Guard
0541-880 1 Right-Side A-Arm Guard
0541-881 4 1-in. Half Clamp
0541-882 4 3/4-in. Half Clamp
       * 8 Screw (M6 x 30 mm)
       * 10 M6 Flange Nut
       * 12 Fender Washer 
       * 2 Screw (M6 x 60 mm)
       * 2 Nylon Spacer
0453-874 1 Instructions

* Included in Hardware Kit (p/n 0541-883)

1. Align Left-Side A-Arm Guard with the left-side
lower A-arm. See Fig. 1.

2. Install one M6 x 60 mm Screw and one Fender
Washer through the bottom of location (A). Place
Nylon Spacer on the inside of the a-arm guard; then
fasten using a fender washer and M6 Flange Nut.
See Fig. 1.

3. Install two M6 x 30 mm Screws and two fender
washers through the bottom of location (B); then
align two 1-in. Half Clamps with the frame tube and
screws. Fasten using two M6 flange nuts. See Fig. 1.

4. Install two M6 x 30 mm screws and two fender
washers through the bottom of location (C); then
align two 3/4-in. Half Clamps with the frame tube
and screws. Fasten using two M6 flange nuts. See
Fig. 1.

5. Repeat steps 1-4 for the opposite side.

Fig. 1

ROV-243A

Printed in the U.S.A. ®™Trademarks of Arctic Cat Inc., Thief River Falls, MN 56701 0113


